RC helicopter

ROT@S

iNnstructions manual

Main rotor diameter:

Tail rotor diameter:

Length without main blades:
Length with main blades:
Main blades length:

Overall height:

Tail rotor-Main rotor ratio:
Main pulley:

Weight AUW without battery:

736mm
157mm
714mm
879mm
325mm
233mm
4,29
120T
635gr

iINstructions manual priTos



é ] )
RC helicopter
Instruction Manual
4 N
_— 3 safety rules
4 assembly tools required
) ! R/C equipement required
5
for assembly
6 motor pinion teeth choice
7-13 | main frame assembly

14-22 | flybarred head assembly

23-26 | flybarless head assembly

27-37 | tail assembly

38-4(0 | motor installation

41-42 !oattery, .ESC and canopy

installation
42 belt tensioning diagram
43-46 | spare parts listing
. J
J

iINstructions manual priTos



N
Always follow these rules for safety
Operate the helicopter in open areas with no people nearby.

Do NOT operate the helicopter in the following places and situations (or else you risk severe
accidents):

-in places where children gather or people pass through

-in residential areas and parks

-indoors and in limited space

-in windy weather or when there is rain, snow, fog or other precipitation

If you do not observe these instructions you may be held reliable for personal injury or property damage!
Always check the R/C system prior to operating your helicopter.

When the R/C system batteries get weaker,the operational range of the R/C system decreases.

Note that you may lose control of your model when operating it under such conditions.

Keep in mind that other people around you might also be operating a R/C model.

Never use a frequency which someone else is using at the same time.

Radio signals will be mixed and you will lose control of your model.

If the model shows irregular behavior, bring the model to a halt immediately and disconnect the batteries.
Investigate the reason and fix the problem.

Do not operate the model again as long as the problem is not solved, as this may lead to further trouble
and unforeseen accidents.

In order to prevent accidents and personal injury, be sure to observe the following:

Before fying the helicopter, ensure that all screws are tightened.

A single loose screw may cause a major accident.

Replace all broken or defective parts with new ones, as damaged parts lead to crashes.

Never approach a spinning rotor. Keep at least 10 meters/yards away from a spinning rotor blades.

Do not touch the motor immediately after use. It may be hot enough to cause burns.

Perform all necessary maintenance.

PRIOR TO ADJUSTING AND OPERATING YOUR MODEL, OBSERVE THE FOLLOWING

Operate the helicopter only outdoors and out of people’s reach as the main rotor operates at high rpm!
While adjusting, stand at least 10 meters

Novice R/C helicopter pilots should always seek advice from experienced pilots to obtain hints with assembly
and for pre-fight adjustments.

Note that a badly assembled or insuffciently adjusted helicopter is a safety hazard!

In the beginning, novice R/C helicopter pilots should always be assisted by an experienced pilot

and never fly alone!

MSHeli Srl

Italy

J

| PROTOS

tructions manua

NS



1.5/2/25mm
Hexagon screw drivers

Philips
Screw driver

Needle nose pliers

Slow curing EPOXY

where indicated use

[[ | |

Thread lock MEDIUM (blue)

iINstructions manual priTos



/

3 MICro servos

1 gyro servo micro/mini

1 receiver

1 gyro

1 battery 3S 2000-2500man

N

iNnstructions manual pr Tes



Motor pinion teeth choice

4 )

Fly style Battery type
3s

Beginner 14-15
Sport 15-16
Soft 3D 16
Hard 3D 17

- J

iNnstructions manual pr Tes



MSH50101

hex screw
M2x8
MSH40035

-~

hex screw
M2x8
MSH40035
hex screw
M2,5x5
MSH50101
ball M2x4,8
MSH50007
M2 nylon nut
MSH40029 ﬁ
)
L~
BB 6x12x4 0 N
MSH40011 A N
N ‘l-;'

J

\

15mm

iNnstructions manual pr Tes



[C BAG B )
e N
pin
|
R\
BB 2,5x7x2,5

\ /

BB 2,5x7x2,5 guide pulley
MSH40004 MSH 40021

pin
2,5x12

CLICKIN POSITION

MSH40022

iNnstructions manual pr Tes



iNnstructions manual pr Tes



[C )
hex screw
M2x6
MSH50098
hexscrew Y T | W R o]
M2x8 e R
mshaoo3s J [ | BB AT R B e

washer

2,1x5,5x1
MSH40085 J ™~~~ |  EUNAL el B e

washer
2,1x5,5x1
MSH40085

LOCTITE
hex screw
M2x8
MSH40035

LOCTITE
hex screw
M2x6
MSH50098

10

iNnstructions manual pr Tes



g

(BAGB )

hex screw
M2x10
MSH50099
hex screw
M2x8
MSH40035

brace rod end
MSH40014

hex screw
M2x8
MSH40035

do not tighten
brace rod ends screws yet

LOCTITE
hex screw
M2x10
MSH50099

landing gear
MSH50311

11

| PROTOS

tructions manua

INS



(BAGB)

hex grub screw
M3x12
MSH40030

anti swashplate
MSH40001

hex grub screw
M3x12
MSH40030

canopy stand
MSH40016

tighten antiswashplate spin
with hex grubscrew M3x12
BEFORE mounting canopy stands

g

iNnstructions manual pr Tes

12



(BAGC)
:

hex screw
M2x14
MSH40031

nylon nut M2
MSH40029 ﬁ

hex screw
SPECIAL M2x6
MSH40111

hex screw
SPECIAL M2x6
MSH40111

washer
2,6x6,5x1,5
MSH50146

main pulley
1207
MSH40039

hex screw
M2x14
MSH40031

- a
when tightening shaft collar
check that there in no vertical
play in main shaft assembly.

before sliding main shaft in
position make sure belt is
already in position

belt 2M-1100-4

\_

hex screw

SPECIAL M2x6
MSH40111

main shaft
hollow
MSH40040

main shaft lock
MSH40106

MSH40013

washer
2,6x6,5x1,5
MSH50146

LOCTITE
hex screw
M2,5x8 Ex head
MSH40028

insert main shaft with M2,5
threaded hole facing down

\

13

OTR2S

| PR

tructions manua

INS



(BAGC)

LOCTITE

hex screw
M2x10

LOCTITE
ball M2x2.8

MSH50099 MSH50009

BB 2x5x2,5
MSH50039

swashplate
bushing
MSH50021

swashplate flybarred |

hex screw
M2x10
MSH50099
nylon nut M2
MSH40029 ﬁ'
ball M2x2,8
MSH5009
BB 2x5x2,5
MSH50039
ball M2x2,8
MSH5009 O

N

~

/

J

LOCTITE
ball FBL M2x2.8
MSH50175

LOCTITE
hex screw
M2x10
MSH50099

BB 2x5x2,5
MSH50039

swashplate
bushing
MSH50021

hex screw
M2x10
MSH50099
nylon nut M2
ﬁ
ball FBL M2x2,8

MSH50175
BB 2x5x2,5 7
MSH50039

swashplate

bushing (]

MSH50021

N

~

D,

14

L

F

| PR

tructions manua

NS



rod E 35mm
MSH50045

W A
uniball hand L P =
MSH50092 “‘,‘;‘,‘ R
iy E A

1 (T
""" v uniball hand L
MSH50092

17mm

check for links smoothness
if tight use provided reamer

.
4 )
. J

15

iNnstructions manual pr Tes



rotor head flybarred

for flybarless rotorhead jump to page 24

NS

~\

hex screw
M2x10

MSH5099

ball M2x4,8

MSH50007

bb spacer

MSH40012 ©
BB 2x5x2,5
MSH50039
pin 2x12 M6

MSH50058

. /

pin 2x12 M6
MSH50058

BB 2x5x2,5
MSH50038

bb spacer
MSH40012

washout arm
MSH40082

ball M2x4,8
MSH50007

washout
uniball arm
MSH40084

check carefully that
BB spacer is in position

between BB before hex screw
tightening assembly —

[

16

iNstructions manual priTos



(BAGD )

hex screw
M2x6
MSH50098

BB 2x5x2,5
flanged
MSH50041

BB 2x5x2,5 7z
N %

main hub
MSH40112

LOCTITE
hex screw
M2x6
MSH50098

flybar carrier 4
/ BB 2x5x2,5
MSH 40019 { 7 ﬂa:g:d

MSH50041

{ BB 2x5%2,5 ] apply a small amount
oS00 of threadlock on the

outside of BB before
sliding it in main hub
N\ J

¢ A

ball M2x4,8
MSH50007 e ball M2x4,8
Q MSH50007
i

17

L

TR2S

O

| PR

tructions manua

INS



.
(BAG D )
4 N\
i

hex grub

screw g

3x3 MSH50117,

uniball hand S
uniball hand S MSH50096
MSH50096

rod 15.1
MSH40050

flybar rod
MSH40020

LOCTITE

hex screw

M2x6
MSH50098

flybar arm
MSH40018

LOCTITE
hex grub screw
M3x3
MSH50117

4

"\.. /

=

\ cross ball
MSH40017

check for links smoothness
if tight use provided reamer

18

PROT®S

tructions manua

INS



uniball hand S
MSH50096

LOCTITE

hex screw
M2x6

MSH50098

LOCTITE

hex grub screw
M3x3

MSH50117

\
C B‘ ‘G D ) before tightening M3x3
grub screw check for
crossball alignment
hex screw
M2x6
MSH50098 lﬁl
paddle weight
e grub 2,5%50
343 MSHS0117 = MSH50062
4 I

paddle weights can
be used or not
dependind on flying
style.

for beginners we
advise on using

{hem )

paddle
MSH50088

N J
4 A
N J

19

L

TS

O

| PR

tructions manua

INS



m;

ain a
holder
MSH 40037

ball M2x4,8
MSH50007

mixer
MSH40041

h BB
4x8x2,5
MSH40080
o
BB 4x8x3 i\
MSH40008 Y
ball M2x4,8
MSH50007
BB 2x5x2,5
MSH50039
washer

4.1x6x0.2
MSH40087

hex screw
M2x10
MSH50099
bb spacer
MSH40012 ©

N /

BB 4x8x3
MSH40008

BB 2x5x2,5
MSH50039

bb spacer
MSH40012
rew

hex sc thrust BB washer
M2x10 4%8%2,5 4.1x6x0.2
MSH50099 MSH40080 MSH40087.

TRS

O

iNnstructions manual pr

20



(BAGD)

a )

hex screw
M2,5x8
MSH50103

washer
6x8x0.1
MSH40102

spindle spacer
MSH40058

\

washer
2.6x5.6x.0.5
MSH50120

dumper main
head
MSH40105

LOCTITE

hex screw

M2.5x8
MSH50103

washer
2,6x6,5x1,5
MSH50146

spindle spacer
MSH40058

washer
6x8x0.1
MSH40102

spindle
MSH40057

hub side blade side

e N
apply a thin layer of grase on
the spindle to help it slide in

position.

make sure no grease touches
threaded part of spindle

N

stepped face outside

D,

\

21

PROT®S

tructions manua

INS



(BAGD )

rod 15,1Tmm uniball hand L
MSH40050 MSH50092

29.8mm

rod 48.8 -
MSH40051

Pexsaren check for links smoothness .
MSH 40031 if tight use provided reamer

M2 nylon nut
MSH40029

N /

hex screw
M2x14
MSH 40031

M2 nylon nut
MSH40029

22

%

L

TRS

O

| PR

IONS Manua

truct

INS



rotor head flybarless

for flybarred rotor head jump to page 16 NS
\
(BAGD ’ )
hex screw
15099

bb spacer

MSH40012
BB 2x5x2,5
MSH50039
pin 2x12 M6

MSH50058

. /

pin 2x12 M6
MSH50058

wash out hub
MSH40083

wash out arm
FBL
MSH41104

‘wash out uni-
ball arm
MSH40084

BB 2x5x2,5
MSH50039

B

check carefully that
BB spacer is in position
between BB before
tightning assembly

check for links smoothness
if tlght use provided reamer

g
~ A
\ J

23

iNstructions manual priTos



ball long stand grips
MSH40107

spindle spacer FBL
MSH40109

N

. /

(BAGD)
e N

ball long stand grips

[t

MSH40107

main blade
holder
MSH40037

thrust BB
4x8x2,5
MSH40080

washer
4.1x6x0.2
MSH40087

D
BB 4x8x3 (@)
MSH40008 T2

(-~ N
=

washer
4.1x6x0.2
MSH40087

thrust BB \
4x8x2,5
\_MSH40080 J

SMALLER
inside @

BB 4x8x3
MSH40008

/!\(apply grease)

24

iNnstructions manual pr Tes



~)

LOCTITE
hex screw
M2.5x8
MSH50103

(BAGD [ —

MSH50103

washer
6x8x0.1
MSH40102
spindle spacer
MSH40058

washer
2,6x6,5x1,5
MSH50146

2.6x5.6x.0.5
MSH50120

hub side blade side

dumper main
head
MSH40105

spindle spacer
LARGE FBL
MSH40109

ong spindle
FBL
MSH40102 MSH40108

stepped face outside
4 N\
apply a thin layer of grase on

a the spindle to help it sliding
Spindle spacer is a stepped washer, | |in position.
please make sure that, the stepped | | make sure no grease touches

side faces BB 4x8x3. threaded part of spindle.

- - /J
\
J

25

TR2S

O

L

| PR

IONS Manua

truct

NS



\
[
(BAG D ) ©
uniball hand L
- S :
MSH40029
i S
S
hex screw ‘_
M2x14 ™M
MSH 40031
rod 48.8
MSH40051
hex screw grub M3x!
MSH590116 ’ D
- % -
ex screw
M2x14
= MSH 40031
MSH40029 I
1 el y hex screw grub
L M3x5
iy | MSH50116
check for links smoothness
if tight use provided reamer
. J
4 N
Slide washout hub all the way up aganist the main rotor head and secure it in position with
provided hex grub screw M3x3.
Do not overtighten grub screw
. J
J

26

L

TR2S

O

| PR

tructions manua

NS



(BAGE )

BB 2.5x7x2.5
MSH40004

/
pin
\_

R\

BB 2.5x7x2.5
MSH40004

MSH40061

tail boom

clamp
MSH40063

27

iNnstructions manual pr Tes



tail servo
holder
MSH40074

hex screw
M2x10
MSH50099

hex screw
M2x10
MSH50099

©
O
®

J

— hex screw
M2x36
MSH40034

M2 nylon nut
MSH40029

2,1x5,5x1

M2 nylon nut
MSH40029

hex screw
M2x36
MSH40034

servo adapter
MSH50086

hex screw
M2x8
MSH40035

ball M2x4,8
MSH50007

)

washer
2,1x5,5x1
M2 nylon nut
MSH40029 ﬁ
ball M2x4,8
MSH50007
hex screw
M2x8
MSH40035

28

L

OTR2S

| PR

tructions manua

INS



(BAG G ) : \)

hex screw
M2x6
MSH50098
hex screw
M2x6 M2l
MSH50098 nylon nut
MSH40029 ﬁ
horizontal fin cf
MSH40024
hex screw
M2x10
MSH50099

hex screw
M2x10 LY
MSH50099 ..........

M2 nylon nut
MSH40029

horizontal fin
clamp
MSH40023

brace rod end
MSH40014

do not tighten M2x10
brace rod ends screws yet

J

\

29

L

TR2S

O

| PR

IONS Manua

truct

INS



(BAGF

make sure that tail shaft
bushing is halfway inserted
in tail pulley over the pin as
in picture

M2 nylon nut
MSH40029

tail shaft
bushing
MSH40076

vertical fin CF
MSH40081

tail box L/R
MSH40064
MSH40065

BB 4x9x4
MSH40009

-

-

hex screw -] M2 nylon nut ﬁl
M2x20 MSH40029
MSH40033 H
pin 1,5x12 H6
MSH50144
hex screw - tail shaft O
M2x14 || bushing
MSH40031 MSH40076
—/
K BB 4x9x4
j MSH40009
BB 4x7x2,5
MSH40007
tail guide
pulley bushing
MSH40068

(

BB 4x7x2,5
MSH40007

guide pulley
MSH40021

pin 1,5x12 H6
MSH50144

(

tail shaft
MSH40075

X

tail pulley
MSH40073

hex screw
M2x20
MSH40033

hex screw
M2x14
MSH40031

30

L

TS

J

F

| PR

tructions manua

NS



S
2
@

| preassembled

tail plastic rod
MSH40078

pin 1,5x8
MSH50057

I_
I
|
|
|
|
I
|
|

N

\\
|

pin 1,5x8
MSH50057

N

4 A

special tai F—
pitch lever screw tail pitch lever
MSH50100 MSH40070

pitch lever screw
MSH50100

==
| R =
? B
l;/?!H'\g(Z;(()‘(‘),g ball M2x4,8
MSH50007

- / Y,

31

iNnstructions manual pr Tes



CBAG F)

M2 6
MSH50098
BB 2x5x2 =
\_ /

LOCTITE
hex screw M2x6
MSH50098

BB 2x5x2
MSH40005

N
i ‘BAGF ) )
follow steps in pics
carefully to insert lever in
position
- J
\

32

iNnstructions manual pr Tes



e N
Insert spacer A on tail shaft and slide it to the left aganist the tail box. Turn the tail pitch lever
untill tail pitch lever special screws touch the spacer A. Check that both screws touch the
spacer at the same time.

If one screw touches before gently twist the lever untill they touch together.

Warming up lever makes job easier.

Remeber to remove spacer A after the job is completed.

- J

////
/// /// //// \\\\Q\\\\\\\

A\\\\\\\\\\“ »

////////// //’:\‘\\\\\‘::\\\\\:, \
™ /// iy, /

////

L'

(Contact point )

33

%

O

|PR

NS



s
(BAGF )
{ J tail blade

holder

MSH40060
make sure BB are
fully seated inside
tail blade grip

BB 3x6x2,5
MSH50037

. J

g )
G
{ guomss | O }
MSH50117.

tail spindle
MSH40060

MSH50117

34

iNnstructions manual pr Tes



(BAGF

LOCTITE

hex screw M2x6
MSH50098

tail pltch
bushlng
MSH40069

\\

hex screw
M2x10
MSH50099

8

[

hex screw
M2x10
MSH50099
hex screw
M2x6
MSH50098
tail pitch
bushing
MSH40069
hex screw
M2x10
MSH50099
| blade black M2 nylon nut
P ersome MSH40029
MSH50305 ﬁ
hex screw

M2x16
MSH40032

M2 nylon nut

MSH40029

N

/

35

OT@2S

| PR

tructions manua

INS



(BAGL )

(slow curing epoxy) T control

rod CF
MSH40067

tail control rod
fitting
MSH40066

uniball hand L
MSH50092

uniball hand L
MSH50092

gently remove coating with sandpaper on T0mm a the end of
control rod and boom brace.

s (SlOW curing epoxy)

(slow curing epoxy)

tail boom

brace CF
i j MSH40062 !
(slow curing epoxy

after the braces are in position with epoxy
tighten the 4 screw at the brace rod ends.
remember apply threadlock on the front ones.

[

36

L

TR2S

O

| PR

tructions manua

NS



~N
(. O)
C BAG H ) ' check for links smoothness
) . if tight use provided reamer
[

- J
s

- J

37

iNnstructions manual pr Tes



(BAGH )

hex screw
M3x6
MSH40097

hex screw
M3x6
MSH40097

MSH40043

38

iNnstructions manual pr Tes



motor adapter
MSH40044

LOCTITE
hex grub screw hex grab screw
M3x3 M3x3 Q
MSH40044 MSH40044

motor adapter K j
MSH40044

J

)

BB 3x6,5x2,5
MSH40006

washer
3,1x4,5x0,2 \
MSH40086 washer
3,1%4,5%0,2 { O
MSH40086

BB 3x6,5x2,5
MSH40006

motor pulley
16T
MSH40094

iNnstructions manual pr

39



(BAGF )
.

hex screw
M2x8
MSH40035

washer
3,1x4,5x0,2
MSH40086

%

L

TRS

O

iNnstructions manual pr



battery oring
MSH50053

ESCYGE by
MSH 60A
MSH40088

hex screw
M3x20
MSH50113

SAB blade
325mm
MSH40052

-~

hex screw
M3x20
MSH50113

N

M3 nylon nut
MSH50125

H

imi

~

P,

41

%

O

| PR

tructions manua

INS



canopy
PROTOS MINI
MSH40015

belt tension adjustment

\

Pressing the belt moderately, it should move 2-3 mm.
Test tension as indicated in the picture.

belt tension
check point

L

TR2S

O

.......

belt tension
check point

e belt tension
check point

o X

REAR TENSION ADJUSTMENT

FRONT TENSION ADJUSTMENT

Please make sure that belt tension is set properly on
both sides.
Front and Rear tension is set independently ! )

INstructions manual pr

42



spare part list

Spare code Spare desoniphion Part Code Fart description Part Oty
MSH41001  Flybar condral arm MEHS0098 Hax scrow Ml 4
Fybar condral anm MSHE011T Hex prub screw M2xd 4
Flybar contral anm MEH4001A Flybar arm comalded 2
Flybar contral arm MEHA0MT Cross ball 2
MEH41002 Spindle MEHENT48 Washer 2,608 5x1.5 2
Spindla MEHA005T Spirdle 2
Spindle MEHS0103 Hayx screw M2 548 2
MEH4100E Head dampensars M3H40058 Spindle spacer i
Haad dampanars MSH40105 Dumper mein head 2
Haad dampanars MEHA102 Washar G0, 1 &
MSH41004  Stasl Main shaft Holow MEHEO148 Washar 2. 8wf Sx1 8 1
Sheel Main shaft Holow MEH40028 Hex screw M2 8x8 Exagonal Head 1
Sheel Main shaft Holow MEHA0040 Main shaft hollow 2
MEH41006  Tail shafl MEHEDT4E Pin 1 5x12 1
Tail shafl MEHA00TS Tail shal 1
Tail ahall MEHA00TI Tail pulley 1
Tail shaft M3H400T8 Tail shaft bushing i
MEHAD0T  Malor sdapiler M3H40058 Washar 3,124 5a0,2 1
Malor edapilar MSH40044  Miolor sdapiar 1
Malor sdapiar MSHSI1T Hax greb scraw M 2
BMSHA1008  Fhybar rod MEHA00 Fiybar nod 2
MSHA1011  Landing gaar MEHENTTT PT TR 450 Mero 1
MEH41014  Pinicn 14T MEHA0008 BB JaB 52,6 2
Pinicn 14T MEHA004T Onewary BE 38, B 1
Finicn 14T MEH40083 Malor pulley 14T 1
Finicn 14T MSH40088 Washer 3, 1x4 5a0,2 2
MEHWDIS  Finion 15T MSH40008 BE 3652 5 2
Fimicn 15T MEHA0MT Oinsrevay BE 306, 5af 1
Fimigan 15T MSHA0ME  Molor puiliey 151 1
Finicn 15T MEH4O08E Washar 3,124 5al 2 H
MEH41016  Pinion 16T MSHAO00E BB Juf Sx2 & 2
Pinicn 16T MEHAD04T Orsravary BB 38, Exl 1
Finicn 16T MEH40084 Molor puliey 18T i
Finicn 16T MEH40088 Washer 3,104, 5x0,2 2
M3EH0T  Finion 17T M3H40008 BE 3x8.5x2.5 .
Finicn 17T M3H40047 Onewvay BB 308,528 1
Finicn 17T MSH40095 Molor pulisy 17T 1
Finicn 17T MSHA0025 Washar 3,104 Sal) 2 2
MEHA1E Pindon 18T MSH40008 BE Jeb 5w 5 2
Pinion 18T MEHA40047 Cireiravary BB Jwsi, S 1
Finicn 18T MSH40055 Malor pulley 18T i
Pinicn 18T MSHA008E Washer 1, 1x4 Bx) 2 2
MEH41019  Main hub MEHE0041 BE 2x5x2.5 Flanged 2
Main huls MEHA0031 Hax screw M2x14 1
Main bl M3H40028 M2 nylan nul 1
Main huly M3H40112 Main hub 1
Main bl MSH40105 Dumper main head ¥4
MSHA0Z0  Swashplate MSHS000E Ball M2x2 3 T
Swashplate M5HS0021 Swashplate bushing 1
Swashplate MEHS00 BE 2282 5 .
Swashplate MEHS009S Hex scrow Maxil 1
Swashplate MEHA0003 BB 18x21nd 1
Swashplate MEHA005E Spherical joint GEEC 1
Swashplabs MEHA0050 Swashplats 1
MSHA10Z1  Washaut hub MSHE0099 Hex screw M2x10 2
Washoul hub M3H40083 Wash oul hubd 1
M3IH41022 Head rods st M3HZ0048 Rod B 12mm 2
Heed rods sat MSH40050 Rod 15 1mim 2
Haad rods: sat MSH40051 Rod 48 8mm .

43

L

TS

;

| PR

tructions manua

INS



\
MEHA1023 Serun fods sl MSHS0045 Rod E 35mem 3
MEHA1024  Tail cortrol iod ael MSHS0092 Uniball hand L 2
Tail contnol mod sed MSHADIET Tail control nod a2 22mim 1
Tail condnol rod aed MSHADDES Tall control rod fitting 2
MSH41025 Boom MSH40061 Boom z
MEH41026 Tall boom brace MSH4006E Tall boom brace IxdETEmm 2
Tail boom brace MSH40014 HBrace rod end 4
MSEHA102T ‘Washout canbrod amm MSHEOIOT Ball M2xd & 2
Washout cantrold am MEHENIE BB 2uxfx2 5 4
Washaut cantrod am MSHEODEE Pin 2x12 2
Washaut cantrol am M3H40012 BB Spacars F
Washaul canlral am MSHA0DE2 Wash oul arm 2
Washout canbral am MSHA0084 VWash oul uniball anm z
MEHA1028 Washout unibal amm MSHADDE4 Waah oul uniball anm z
MEHA1029 Washaout anm MSHA008EZ Wash oul arm z
MSH41032  Tail pitch assembly MSHSODST Fin 1,548 z
Tail pitch assambly MSH40010 BB Sxied 5 F3
Tail pitch assambly MESH40055 Slide shaft 1
Tail pitch assembily MSH400T1 Tail pitch plate 1
Tail pilch assembly MEHA00T2 Tail pitch plate boss 1
Tail pitch assembly MEHA00TE Tail plastic rod 2
MEHA1033 Tail guids puliey MEHA0021 Guide pulley i
Tail guide puley MSHA0063 Tail guide pullsy bushirg 1
Tail guida paulisy MSHAO00T BE 4x7x2.5 z
MEHA1034 Guida pullieys MSHA0DZ1 Guide piilley 3
Gisda plilleys MSH40049 Pin 2,512 3
Giga pulleys MSH40038 BB 2,5x7Tx25 ]
MSH41035 Bait MSH40013 Bait 1
MSH41038 Tail bladas MSHEGI0E Gorilla gear tail blade black 3
MEH41029 4 Smm Main blade holders MSHEODSE Hax scrow M2xil 2
4 Smm Main blade holders MSHEO125 M3 nylan nut F
4 Srmn Main blade holders MSHA000E BE 4xBad 4
4 Sren Main blade holdars MSHADDIE Hex screw M3x20 Gmm hraaded 2
4 Sien Main Blade hobdars MSHADDED Thiusl BB 4x8x3,5 z
4 S Main blade holdars MSHADDIT Main blades kolder z
4 S Main Blade hoddars MSHA0DET VWashear £ 1a8].2 z
MEH41040  Mixers MSHSO00T Bedl M2x4 8 4
Mixars MSH50030 BB 2x5x2 5 4
Mixers MESHB005E Hax screw M2x1h 2
Mixers MEH40012 BB Spacers 2
Mixers MSHA0041 Miner 2
MEH41041 Servo frames MEHE0101 Heax screw M2 Sx5 2
Servo lranmas M2H40011 BB GxiZed 2
Servi lramas M3HA00E&S Wasler 2.125.5x1 ]
Servo lramsas MSHADDSE Servo frams comoddad z
Servo framsas MSHA0D30 Hax grub scnew M3x12 z
Servo framas MSHE005E Hax scraw MExh 6
Servo framas MEH4003S Hax scraw Wi 18
MEH41042  Ansspin and fromt pulley hoider MESHED0SE Hax screw MEwE 2
Antispin and front pulley holder MSHA0001 AnS swashplate spin 1
Anfmpin and front pulley holdar MEMHA00E2 Guide pulley suppan i
MSHA1043 Flybar carrier MSHE003 BB 2x5x2 5 2
Flybar carmer MSHSODEE Hax screw M2x8 2
Flybar carriar MSH40019 Flybar carrier 1
MSH41044  Tail box MSH40002 BB 4x9x4 2
Tail box MSEH40031 Hex screw M2x14 2
Tail box MSH40033 Hex screw M2x20 2
Tail box MSH40028 M2 mylon nut 4
Tail box MSH40064 Tail Box L 1
Tail box MEH40065 Tail Box R 1
MSH41045 Tail pitch lever MSHS0007 Ball M2x4.8 1
Tail pitch lever MSHS0028 Hex screw M2:xb 2
Tail pitch levar MSH50100 M2 5x5 Special tail pitch laver screw 2
Tail pitch lever MSH40005 BB 2x5x2 2
Tail pitch lewvar MSH40070 Tail pitch lever 1
J

44

L

OTR2S

| PR

tructions manua

INS



\
MEHA1045 Tail pelch laver MSHS000T Bal M2=d 8 1
Taal pebch laver MSHSI0EE Hex sonew M2xE F
Taal pebch lavar MSHSIT0D M2,5x5 Spacial tell plch ever screw 4
Tl pebch laver MEHHI005 BE 2xSad F
Tail pitch laver MESHHOTE Tail pitch laver 1
MEH4 1045 Taal rokor MESHSI0AT B8 dafa2 B 4
Tail rotor MSHS011T Hex gnub screw M) 1
Tail rotar MESH400E2 Hex scresw M2x16 z
Tail rotar MSH40028 M2 mylon nud z
Tail robar MSEH40060 Tal biade holder F
Tail robar MSH40058 Tall pitch busshing z
Tl rgbar MESHS0DTT Tel spindla 1
Tl rabior MEHSI0E8 Hex screw MixE Z
Tail rotor MEHS00E Hex screw Mixi0 F3
MEH4104T Tail blade holders MESHL0050 Tail blade holder 2
MEH41048 Tail spindie MSHS0117 Hex grub screw M3xd 1
Tail spirdle MSH400TT Tail spindle 1
Tail spirsdle MEHS0098 Hex Somew M2xE 2
MEH41049 Fin 2l assambly CF MSHS0008 Hex Somew M2xE 2
Fin gl gsaamibly TF MSHSI0EE Hex sorew M2x10 3
Fin sl gEsamily CF MSH40024 Horizontal in CF 1
Fin sl gEsamily CF MSHH002E M2 nylon 1
Fin s&l assambly CF MSH40023 Hortantal fin clamp 1
Fin set assamily CF MESH400E1 Varcal fin GF 1
MEH41050 Fin set GF MESH40024 Hortrantal fin GF 1
Fin st CF MESHL0081 Vertical fin CF 1
MEH41051 Tail servo holder MSHS50088 Zarso adapter complete 1
Tail serve holdar MEEH4007T4 Tal serve holder z
Tail sesrvo holdar MESHS0098 Hex socnew M2xi0 z
Tail servo holder MEEH40035 Hex scresw M2xB 4
MSH41052 Main Pulley MESHS00G1 Hex scresw M2x14 1
Main Puliery MEEH40028 M2 mylon nu 1
Main Puliay MESH4003% Main pulley 1
MEH41 055 Canopy mounting post MEHL0030 Heox grub screw M3xi2 3
Canopy mounting post MEH40018 Canopy stand 2
MEH4 1058 Tail boom casa MEHSI118 Vil zincate 2 2G5 2
Tail boom cames MSHL00E4 Hex screw M2x38 4
Tail baom cams MSH40028 M2 mylon nud 4
Tal baom cass MESH400E3 Tal boom clamp 2
MEHA105T  Mabor mount MSHA0035 Hex screw M2xB 4
Pebartor mcaint MSH400E5 Washer 2 1x5.5x1 4
Peboptor mcaint MEHS0DEE Motor moilnt 1
Miator mount MEH400ET Hewx screw M3xs 4
MEH41061 Elade sponge holder MEH40060 Main Blade Sponge Holder 1
MEH410E2  SAB main blades CF MEHH0E? S4B Main biade 325 1
MEH41063 Scomian motor 25806y MSEH40041 Scompion MSH HK2221 288Ky 1
MEH41000 Battery and ESC oring sl MSHS0060 Cring 2722 82 z
Battery and ESC oring s MSH40088 Cring 52072282 4
MEH41065 Thrus! BE_dx8x3,5 MEH40080 Theust BE 4xBx3.5 z
M3H41068 BB 2«52 5 MISHS00GE BB 2x5e2. 5 4
MSH41067 BBE_ZebxT=2es MSH40008 BB 2 5x7%2.5 5
MSH41068 BB_Zx5x2 MESHS4QD05 BB ZuSal? 4
M5H41068 BB_hGaSaZab MESH4)D0E BB Jxk Hx2 5 F
MEH410T0 BB _4uTrdes MESHL0007 BS 4x7a2 5 F
MEH410T1 BB_d4uf] MSHL0008 B dxi] 4
MEH41072 BE_dxtixd MEHP00S BB dxtixd 2
MEH4107T3 BE_Sxfx?es MEH$0010 BB Sxfx2 5 2
MEH4107T4 BE_Gx12xd MEH40011 BB Bx12xd 2
MEHA1080 Stedl main shall solid MSHS0148 Washer 2 8x8.5x1.5 1
Stedl main shafl solid MESH40020 Hewx screw M2 58 Exagonal Head 1
Steel main shafl solid MSH40101 Main shalt piana F
J

45

PROT®2S

tructions manua

INS



MSH41082
MSH41084
MSH41 085
BASHA 1085

MEH4 1087
MEHA1062

MSHA1083
MSH41091

MEH41081
MSH4100a
MEH41010
MEH41030
MEH41031
MSH41035

BASHA1037
MSH41054

MSHA10%5

MEH4 1065

MSH41067

MSH41098

MEH41088
BMSH41100

MEH41101
MSHA1102
MEHA107S
MEH41077

San/m frames PLASTIC DMLY
Miers PLASTIC ONLY

4 Smim Main blade haldar FLASTIC OMLY
Tail box PLASTIC QMUY

Tail biox PLASTIC OMLY
Flybar carrier (2 pes) PLASTIC OMLY
CF Frame plabas

CF Frame plabas

ESC MSH by Y'GE 60 A
Carton freme - Flaslic pars
arbon freme - Plaslic parts
Carbon frame - Flastic parts
Pamted canapy FG Glassic Schama
Bal M2x4 8

Ball M2x2 &

Unibsall Link L

Uniball Link 5

Faddles

Paddles

Sann adaptar sal

Fiybarkass long stand uniball
Fiybarikass lang stand uniball
Flybariess swashplate ball
Fiybarless spindie kil
Flybaress spindle kil
Flybaress spindie kit

Head dampers Nybaress
Head dampers Nybarleas
Contral wishout arm Tybarkess
Condrol washowl arm flybarkess
Condrol washouwt arm fybarkess
Cianfral washout arm flybarless
Candral washout arm ftybarlass
Washaut arm fiybarless
Horizzonial clamp

Horizzomial clamp

Horizzonlal clamp

Horgzonial clamp

Landing paar orange

Bal sizer

BB Jxfx2 5

BE 2x5x2 .5 Flanged

MSHeli s.r.l.
Saronno (VA)
ITALY

MEH40054
MEHA0041
MEH40037
MEHA00EL
MESHAODES
MEH40019
MEHAD02S
MSHA40028
MSHA00E8
MSH40002
MESHA00ET
MSHA00TE
MESHAO0 S
MEHEODOT
MEEHE000E
MEHS00e2
MEHS0083
WMSHS00EZ
MSHS00E3
MEHE0085
MEH40107
MEH40110
MEHED1TS
MEH40108
MEHS0145
WMSHS0103
MEH40109
MEH40105
MEHS0201
MEHEO0SE
MEHA00ES
MEH40012
MEHE00
MSH40104
MSH40023
MSHA00Z8
MSHS0028
MESHE005E
MEHE0341
MEHS013S
MEHEODAT
MSHS0041

Sano frame comoldad
Mixer

Main biada holder

Tail Box L

Tail Box R

Flybar carrier

Carbon frame L
Carbon frame R

ESC YiZE by MSH 60 A
Batlery plata

Liowwer plate

Third baaring support
Canopy protas

Ball M2x4 8

Ball M2x2 A

Unibssll hand L

Ukniball kand &

sl wiighl

FPadile

Sernyn agapher comglate
Ball Long siand grips FEL
Main bade washar FEL
Ball swashplaie FEL
Long spindle FBL
Washer 2 68 5x1.5
Hayw screw M2 538
Spirdle spacers large FEL
Dwmper main head
Wash ouf arm FEL

Pin 2x13

Wash out uriball arm
BE Spacers

BE 2uBx2 5
Wash out arm FBL
Harizmnlal fin clamg
MZ nilon nul

Hax screw MZxg

Hax screw MEx10

FT TR 450 Crange
Ball sizer

BE dxBxZ 5

BE 2x5x2.5 Flanged

specification and design are subject to change without notice

LOCTITE are a registred mark

EPE—

P B omh oms G PO e ome B e R R B P P P P R R e B P omk P P G G LT LT mh ok omh omh omh omh ome R omR ome B R D

46

L

TS

;

| PR

tructions manua

INS



